

レジメン名 ABVd療法(ピラルビシン仕様)

投与間隔 28日間

投与薬	投与量	1日目	15日目
グラニセトロン	1mg	↓	↓
デキサメタゾン	6.6mg	↓	↓
ビンブラスチン	6mg/m ²	↓	↓
ピラルビシン	25mg/m ²	↓	↓
ブレオマイシン	10mg/m ²	↓	↓
ダカルバジン	250mg/m ²	↓	↓